INDUSTRY AND EN\/IRONMENT

nicaL ReporT e 16 | 1 e Textile Industry

~and
' the Environment




THE
TEXTILE
INDUSTRY
AND
THE
ENVIRONMENT

T

ﬁﬁ*
Yoce

—

UNEP

UNITED NATIONS ENVIRONMENT PROGRAMME

INDUSTRY AND ENVIRONMENT
39-43, QUAI ANDRE-CITROEN
75739 PARIS CEDEX 15 - FRANCE
TEL: 33 (1) 44 37 14 50

TELEX: 204 997 F
FAX:33(1)443714 74

NeREs2




This is the sixteenth publication in a Technical Report Series which aims to meet the needs of a wide
range of government officials, industry managers, and environmental protection associations, by
providing information on the issues and methods of environmental management relevant to various
industrial sectors.

Copyright 1993 UNEP

This publication may be reproduced in whole or in part and in any form for educational or non-profit purposes without special
[...]
reacting chemicals such as lime. Mechanical high speed mixers should be provided to achieve instan-
taneous blending of neutralising agents and effluents.

£ 5.1.3 Oil and Grease Separation

The problem of oil and grease separation is more relevant in the context of the woollen textile and
knit fabric sector. Generally, flotation is used to remove substantial quantities of grease remaining
after in-plant grease recovery processes.

Floated grease may be returned to the grease recovery system and settled sludge can be dewatered
with other treatment plant sludge. Another technique uses ultra filtration to concentrate oil from
its emulsified form. With ultra filtration, it may be possible to produce a permeate containing less
than 5 mg/1 oil and re-usable as process water. The concentrated oil also has a potential use as a
fuel for plant boilers.

In the case of wool scouring wastewaters, it has been found that costs of ultra filtration could be
quite high. In addition, the long term problems with filtration membrane failure may be a major
drawback in using the process. Equipment such as solid bowl centrifuges are recommended for oil
and grease removal from scouring wastewaters.

0 5.14 Chromium Removal

Chromium is usually used for oxidation in cotton and rayon dyeing and for chemical fixation in wool
dyeing. Usually, sodium dichromate, the hexavalent or oxidized form of chromium, is used and a
small percentage of chromic (trivalent) chromium is produced on reduction. The yellow hexavalent
form is highly toxic, and soluble at any pH, while the trivalent form is greenish and insoluble above
pH 6.5.

In cotton and synthetic dyeing, other oxidants (peroxide, air, steam) may be used in place of dichromate,
and hence contamination of chromium is prevented at source. In wool dyeing, excessive chrome
add-ons are often used so a considerable reduction in the total effluent chromium concentration may
be obtained by reducing the add-ons.

When removal is desired, the soluble hexavalent chromium must be reduced to insoluble chromic
form. After reduction, the trivalent chrome may be precipitated as hydroxide and removed as a sludge.
The reduction of chrome is pH dependent and a lower retention period is required at a pH less than
4.0. Sulphur dioxide may be used as a reducing agent and agents such as sodium metabisulphite or
ferrous sulphate are also used. Precipitation of trivalent chrome is also a pH dependent process,
optimum at about pH 9.0. Lime is used generally to raise the pH and precipitation rates. A typical
chrome removal flow sheet is shown in Figure 15.



END-OF-PIPE TREATMENT 63

Figure 15: Typical Flowsheet for Removal of Chromium from Textile Effluents

Chromiun Waste

w

Reducing Agent
(Sulphur Dioxide)

4 Acid (Sulphuric)

Mixing Tank

3

Alkaling (Caustic)

Mining Tank

Fotation or Sedimentation Sludge

Treated Efiuent

85.1.5 Biological Treatment

Biological treatment involves the development and cultivation of micro-organisms on food or sub-
strate available in the effluent to lower the effluent BOD. This process may be achieved either in
the presence of oxygen (aerobically) or in the absence of oxygen (anaerobically).

Amongst various aerobic biological treatment processes, activated sludge treatment has proved popular
for the secondary treatment of textile effluents. A typical activated sludge system consists of a primary
sedimentation tank, an aeration tank and a secondary sedimentation tank in series. Provision is made
to recycle settled biological sludge from the underflow of the secondary sedimentation unit into the
aeration tank to maintain the desired microbial population. In the aeration tank microbial popula-
tion is generally expressed in terms Mixed Liquor Suspended Solids (MLSS). To lower or remove



64 END-OF-PIPE TREATMENT

Figure 16: Typical Flowsheet for Treatment of Woven Fabric Effluents Using
Activated Sludge Process

Nutrient Feed
(1t Required) Actvated Carbon Calalyst
Mill Etfuent Sereening Aeration Basin
Bio-5ludge
Solids to Land Fil
PH Adjust
(It Required)
Alum
Polymer
Flocculation Rapid Mix Clarifier
Cenrate pH Adust
{f Required)
To Receiving Sream
— Clarifier L b

v

Chemsiudge | To Landil
Centrituge

BOD effectively, it is desirable to maintain a MLSS of 2500-3500 mg/l. Aeration devices such as
mechanical aerators or air blowers are used to supply the necessary oxygen to maximise the use of
substrate in the aeration tank by its micro-organisms. Figure 16 shows a typical treatment flowsheet
for woven fabric finishing effluents employing activated sludge process.

Low food to micro-organism ratios (less than 0.3 kg BOD per kg of MLSS per day) are recommend-
ed for aeration tanks. Clarifiers for use following aeration are best designed for low overflow rates
(10-15 m3/m2/hr) to give a better settling efficiency.

For woven fabric effluents, a retention time of 1-2 days is sufficient. For wool scouring and wool
finishing effluents much longer times are required (up to 5 days). Anaerobic upflow filter techno-
logy has been found quite satisfactory for these high BOD effluents.

Apart from the activated sludge, aerated lagoons are also used for the treatment of textile effluents.
Aerated lagoons are shallow (2 to 3 metres deep) and have provisions for oxygen supply with the
help of floating or fixed-type aerators. Unlike the activated sludge process, it is not necessary to
recycle the underflow of secondary sedimentation in the aerated lagoons. The retention time varies



END-OF-PIPE TREATMENT 65

between 2 to 10 days; 5 days is most common. Aerated lagoons are therefore cost-effective only when
mills have a large area of land at their disposal.

Another popular aerobic treatment process is biological filtration. Both fixed media trickling filters
and rotating media biological contactors have been used although the rotating type is more popular.

Textile effluents are generally deficient in nutrients although phosphorus content is usually adequate
for activated sludge systems. For aerobic treatment systems operating on low food to micro-organism
ratios, a BOD:N:P ratio of at least 100:2:0.3 is recommended. Sanitary sewage can provide a suit-
able source of nutrients but whenever nutrient deficiencies are found, aqueous or anhydrous ammonia
may be added to effluent before it enters the aeration basins.

Foaming problems are common in the aeration basin and cannot always be controlled by convention-
al water sprays. Anti-foam agents may be used to alleviate them. Powdered, activated carbon or
de-foaming agents can also be introduced to reduce or eliminate foams. Activated carbon is not as
effective as a foam remover, but it will also act as a catalyst improving BOD, COD and colour removal
efficiency of the biological system. Foaming problems are not common unless a large percentage
of the fibre processed is cotton.

O 5.1.6 Colour Removal

Colour removal is a pertinent problem for all categories of textile effluents due to the variety of chemi-
cals used in fabric dyeing and printing. In the non-woollen category, effluents have colour units ranging
between 300 and 1000. For woollen production units they can be as high as 2000. Apart from the
deterioration in the aesthetic value of the receiving water body, the presence of colour makes water
re-use difficult.

When colour removal is necessary, the following list provides useful guidance with regard to end-of-
pipe treatment technology.

e Segregate all print paste wastes and dispose of each separately to landfill or incineration.

® Reduce colour shop losses by careful hand cleaning of all brushes, troughs, doctor blades,
cans, tanks and screens.

® In weaving mills, reduce the use of fugitive tints in weaving.

* Try to exhaust dyes more thoroughly in the dye process.

* Use dye processes that cause less colour loss; for example solvent, pad and stream, microfoam,
methanol and ammonia dyeing methods.

Colour removal may be achieved by techniques such as chemical coagulation, activated carbon
adsorption, ozonation and hyperfiltration. Some incidental colour removal is also possible in bio-
logical treatment processes such as activated sludge.

Chemical coagulation is generally applied to remove colour arising from dyes such as dispersed, vat
and sulphur vats. Coagulants such as alum and ferric sulphate applied at a dose of 300-600 mg/1
and lime at a dose of approximately 300-600 mg/1 will remove 75-90% of colour. Chemical coagula-
tion cannot however achieve satisfactory removal of soluble dyes.

Adsorption is an efficient and popular method of colour removal. Several adsorbents are known
to be capable of removing dyes from textile effluents. These include activated carbon, fullers earth,
fly ash, fired clay, baggasse pith, etc. Techniques to regenerate adsorbents include the use of boiler
water, organic solvents, catalytic oxidation. The pH must be adjusted to near neutral and suspended
particulates must be removed for the adsorption unit to function properly.

Colour removal in biological treatment can be improved by adding activated powdered carbon (as
a catalyst) to aeration basins in activated sludge systems. This treatment will not remove colour as
efficiently as absorption. However, an additional 20-55% reduction in colour can be realised from



66 END-OF-PIPE TREATMENT

this process. Additional benefits from the use of powdered carbon include an increase in the effi-
ciency with which BOD, COD and foaming problems are removed.

Other promising techniques for colour removal are ozonation and hyperfiltration.

m 5.2 SLUDGE TREATMENT AND DISPOSAL

Small amounts of wasted sludge from activated sludge systems can be treated in lagoons. Where
waste sludge arisings are more substantial, aerobic digestion is more suitable. Digested sludge may
be thickened by a gravity thickener. Supernatant from this process should be returned to the aera-
tion tank and thickened sludge should be dewatered before final disposal. Both biological and chem-
ical sludge may be dewatered in a horizontal solid bowl-type centrifuge or decanter. The liquid taken
off may be returned to the rapid mix tank of the chemical coagulation process. Sludge from the
centrifuge is best disposed of to a sanitary landfill facility, on- or off-site.

Apart from sludges, other residues from textile processes include solid wastes such as cans, rejected
fabric, willow dust, etc. These are generally carted away to a landfill or incinerated off- or on-site.
In the latter scenario, adequate air pollution control measures must be taken to control particulates
and scrub flue gases.

w53 AIR EMISSIONS CONTROL

The conventional source of air pollution from a textile mill is the boiler stack. These emissions nor-
mally consist of pollutants such as suspended particulates and sulphur dioxide. Regulations often
specify the type and composition of fuel used as well as the minimum stack height for satisfactory
pollutant dispersal. Air emission control methods commonly installed at textile mills include cyclone
separators, bag filters and wet scrubbers.

Oil mists and VOC emissions to air are less conventional and more difficult to control. Reductions
can be achieved by controlling the application of spinning oils and finishing agents to fabrics and
by checking the heat input to evaporators.

Proper air ducting system and the installation of mist eliminators are another important control tech-
nique. Oil mist elimination generally consists of four steps:

1. Pre-removal of lint and dust. This is accomplished either with fabric filters or high energy
mist eliminators.

2. Condensation of vapours to mist prior to collection by cooling the contaminated air. This
step may be performed either by direct contact cooling or heat recovery via a heat exchanger.
Examples of direct contact cooling techniques are low energy scrubbers, spray towers and
packed towers. These methods all generate some additional effluent which must eventually
be tackled at the effluent treatment plant.

3. Mist removal from air, using equipment such as electrostatic precipitators. When oil mists
contain water, high efficiency fibre mist eliminators are better than electrostatic precipitators
(where water droplets can cause arcing and short circuiting). The disadvantage of mist elimi-
nation is that pressure drops substantially around 10 to 30 cm of water. Incineration with
heat recovery is also popular. In this case no pre-cooling or condensation is necessary. Vir-
tually everything in the exhaust is destroyed and the final emissions are odourless.

4. Collection and disposal of the contaminant. This is achieved by ducting to stacks with adequate



END-OF-PIPE TREATMENT 67

dispersal height. Since the mists are corrosive, material for ducting and control equipment
must be carefully chosen.

The other major source of air emissions is from organic solvent vapour releases during and after drying,
finishing and solvent processing operations. These vapours cannot be treated by scrubbing because
they have a limited solubility in water. Incineration is expensive and emissions from incineration also
need to be handled separately. For example, for chlorine derived chemicals, hydrogen chloride gas
is released by incineration which needs to be treated. Particulate removal techniques are also not
applicable since the solvents are present entirely in the vapour phase. The only effective way to solve

this problem is to use activated carbon for vapour adsorption and attempt some form of solvent
recovery.



69

6
POLICY,
MANAGEMENT
AND
LEGAL
FRAMEWORK

m 6.1 POLICIES AND THEIR IMPLICATIONS

n most cases the policies adopted by a government, industry or trade association will influence

both the technology used and the environmental management standards applied in that particular
industry. These policies can affect the choice of raw materials or production processes, the equip-
ment selected and the product design, so in many instances policy shapes manufacturing manage-
ment practice. It is therefore important for managers to maintain close contact with national and
international policy, regulations and debate.

In the textile industry (especially over the last three decades), there have been several changes with
regard to policy and regulation at both a national level in many countries and on an international
level. For instance, certain types of chemicals and dyes are now banned in many countries due to
their known hazardous nature or impacts, e.g. the use of benzidine, a known carcinogen, has been
banned in dye formulations. For similar reasons much of the industry has resisted the adoption of
solvent processing using perchloroethylene. In many countries, kerosene use has been banned in pigment
printing due to the generation of VOC during use. Severe fuel restrictions have also been imposed
on boiler houses, especially for production units operating in cities. In many loom modernisation
projects, preference is given to machinery which produces less noise while guaranteeing improved
throughput.

An example of a voluntary agreement between the industry and government on environmental
performance is shown in the case study below. The proposed agreement was put forward in 1992
by a Thai Working Group for Establishment of Permit Criteria for Establishing or Expanding of
Textile Dyeing, Printing and Finishing Industry.



70

POLICY, MANAGEMENT AND LEGAL FRAMEWORK

Proposed Supplemental Agreement Between Ministry of Industry and the Association of Thai
Textile Bleaching, Dyeing, Printing and Finishing Industries (ATDP) under the Textile Club,
Federation of Thai Industries

1. Evaluate safety data sheets for high volume dyestuffs for unreasonable risk to workers or
. Assess performance and cost of colour removal technologies including chemical coagulation,
. Determine appropriateness of whole effluent toxicity testing methods for predicting unreason-
. Promote transfer of appropriate industrial effluent licensing procedures and protocols from
. Continue transfer of pollution prevention know-how and clean production equipment through